

CLIENT: American Frame Manufacturing
7560 Bristow Ct. Unit B
San Diego, CA, 92154
Attn: Mario Riguer

Test Report No: RJ1527P-03

Date: March 3, 2012

SUBJECT: Accelerated weathering test on simulated brick, rigid polyurethane panels.

SAMPLING DETAIL: Test samples were randomly selected by a QAI representative at the client's manufacturing facility located at Avenue Industrial Number 339, CD Industrial Otay Tijuana, Mexico on August 26, 2011. QAI documented the materials and manufacturing procedures in accordance with ICC-ES AC85, Section 3.2.

DATE OF RECEIPT: Sample were received at QAI Laboratories on August 26, 2011.

TESTING PERIOD: September 16, 2011 through January 16, 2012.

AUTHORIZATION: Signed QAI Test Proposal PR062911-2 dated August 23, 2011.

TEST PROCEDURE: Testing was performed in accordance with ASTM G 155-05, *Standard Practice for Operating Xenon Arc Light Apparatus for Exposure of Non-Metallic Materials*. Five 3-inch by 9-inch specimens were cut from the sampled panels and subjected to 2,000 hours of accelerated weathering using cycle 1 as specified in ASTM G155.

After exposure, the specimen was examined under 5x magnification for signs of crazing, cracking, spalling, softening, discoloration or other surface deteriorations.

TEST RESULTS: No crazing, cracking, spalling, softening, discoloration or other surface deteriorations occurred.

Prepared By



Larry Burmer
Project Specialist

**Signed for and on behalf of
QAI Laboratories Inc.**



Rhonda Byrne
Laboratory Manager

Page 1 of 1

THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS NOT PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED. THE RESULTS OF THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED.